RINO ISO

RY-150RN

SPARES BODY PARTS



ASSY NO.
Al
A2
A3
A4
A5
A6
A7
A8
A9
A10
All
Al12
Al13
Al4
Al5
Al6
Al7
Al18
Al9
A20
A21
A22
A23

INDEX
DESCRIPTION
FRAME ASSY
STEERING STEM ASSY
HANDLE BAR ASSY
SPEEDOMETER/LIGHTS
ELECTRICAL PARTS
FUEL TANK/PAINTED PLASTIC PARTS
OTHER PLASTIC PARTS
SHOCK ABSORBERS
SEAT/REAR CARRIER
AIR CLEANER ASSY
FOOT REST ASSY
MUFFLER ASSY
BRAKE ASSY
OTHER SHEET METAL AND TUBULAR PARTS
WHEEL ASSY
CONTROL CABLES
SPRINGS
CARBURETOR/FUEL COCK
LOCK SET
BATTERY
RUBBER PARTS
TOOLS
FASTENERS

PAGE NO.
1
2

v~ w

6-7

10
11
12
13
14
15-16
17-18
19
20
21
22
23
24-25
26
27-28



S.NO.

Al-1
Al-2
Al-3

PART CODE

31100-1160-CC0065
32301-1160-000065
32303-1160-000065

A1l - FRAME ASSY

DESCRIPTION
FRAME BODY

ENGINE HANGER, L/R
ENGINE SUPPORT BRACKET

QUANTITY
1

2
1



A2 - STEERING STEM ASSY

13
L1
S.NO. PART CODE DESCRIPTION QUANTITY
A2-1  71107-1160-0000 TOP NUT, STEERING STEM 1
A2-2  71114-1160-0000 FOUR SLOT ADJUSTMENT NUT 1
A2-3  71110-1160-0100 STEERING COLUMN FLAT PAD 1
A2-4  71201-1160-0000 UPPER BOWL, BEARING 1
A2-5  71202-1160-0000 LOWER BOWL, BEARING 1
A2-6  71208-1160-0000 BALL RING 2
A2-7  71203-1160-0000 UPPER BALL CAP 1
A2-8  71204-1160-0000 LOWER BALL CAP 1
A2-9  71183-1160-C00066 BRACKET, DISC BRAKE PIPE 1
A2-10 34111-1160-00000C CLIP, SPEEDOMETER CABLE 1
A2-11  71101-1160-0000 UPPER CONNECTING PLATE 1
A2-12  7111A-1160-0000 PRESS PAD, HANDLE BAR 2
A2-13  71120-1160-0000 STEERING COLUMN 1



PART CODE
69120-1160-C200
69110-1160-C200
72100-1160-00000G
72209-1160-000065
72020-1160-0000
72010-1160-0000
72301-1160-0000
72201-1160-0000

A3 - HANDLE BAR ASSY

DESCRIPTION

REAR VIEW MIRROR, R
REAR VIEW MIRROR, L
HANDLE BAR

CLUTCH LEVER
HANDLE GRIP, R
HANDLE GRIP, L
CONTROL SWITCH, R
CONTROL SWITCH, L

QUANTITY

1

PR R R R R R



A4 - SPEEDOMETER/LIGHTS

P
—8&

S.NO. PART CODE DESCRIPTION QUANTITY
A4-1  87100-1160-CB0O5 SPEEDOMETER ASSY 1
A4-2  86100-1160-CMO0 HEADLIGHT ASSY 1
A4-3  86160-0000-CAO0 BULB, HEADLIGHT 1
A4-4  86300-1160-CFOO FRONT TURN LIGHT, L 1
A4-5  86400-1160-CFO0 FRONT TURN LIGHT, R 1
A4-6  86500-1160-CFOO REAR TURN LIGHT, L 1
A4-7  86502-1160-CF00 REAR TURN LIGHT, R 1
A4-8  86200-1160-C900 TAIL LIGHT ASSY 1



S.NO.

A5-1
A5-2
A5-3
A5-4
A5-5
A5-6
A5-7
A5-8
A5-9

PART CODE

85100-1160-CD0O0
85111-1160-0000
84600-1160-C000
83100-1160-C000
82290-1160-C000
81100-1160-C000
85500-1160-0000
81200-1160-C000
85600-1160-C000

AS - ELECTRICAL PARTS

DESCRIPTION

WIRE HARNESS

CATHODE WIRE

REAR BRAKE SWITCH CABLE
RECTIFIER

START RELAY

IGNITION COIL

HORN

CDI

FLASHER

QUANTITY
1

PR R R R R R R



S.NO.

A6-1
A6-1
A6-1
A6-1
A6-2
A6-2
A6-2
A6-2
A6-3
A6-3
A6-3
A6-3
A6-4
A6-4
A6-4

PART CODE

63104-1160-C08171
63104-1160-C08271
63104-1160-C08365
63104-1160-C08465
63332-1160-C08171
63332-1160-C08271
63332-1160-C08365
63332-1160-C08465
61100-1160-C08171
61100-1160-C08271
61100-1160-C08365
61100-1160-C08465
63301-1160-C08171
63301-1160-C08271
63301-1160-C08365

A6 - FUEL TANK/PAINTED PLASTIC PARTS

DESCRIPTION
FRONT FENDER (SILVER WITH GREEN STICKER)
FRONT FENDER (SILVER WITH RED STICKER)
FRONT FENDER (BLACK WITH YELLOW STICKER)
FRONT FENDER (BLACK WITH RED STICKER)
SIDE COVER, R (SILVER WITH GREEN STICKER)
SIDE COVER, R (SILVER WITH RED STICKER)
SIDE COVER, R (BLACK WITH YELLOW STICKER)
SIDE COVER, R (BLACK WITH RED STICKER)
FUEL TANK (SILVER WITH GREEN STICKER)
FUEL TANK (SILVER WITH RED STICKER)
FUEL TANK (BLACK WITH YELLOW STICKER)
FUEL TANK (BLACK WITH RED STICKER)
SIDE COVER, L (SILVER WITH GREEN STICKER)
SIDE COVER, L (SILVER WITH RED STICKER)
SIDE COVER, L (BLACK WITH YELLOW STICKER)
6

QUANTITY

1

PR RRPRRPRRRERRRRRERRR



A6 - FUEL TANK/PAINTED PLASTIC PARTS

S.NO. PART CODE DESCRIPTION QUANTITY
A6-4  63301-1160-C08465 SIDE COVER, L (BLACK WITH RED STICKER) 1



S.NO.

A7-1
A7-2
A7-3
A7-4
A7-5

PART CODE

63105-1160-0000
63201-1160-0000
63202-1160-C700
63204-1160-C100
85850-1160-0000

A7 - OTHER PLASTIC PARTS

DESCRIPTION

FRONT SPLASH GUARD
FRONT PART, REAR FENDER
REAR PART, REAR FENDER
REAR SPLASH GUARD

SIDE REFLECTOR

QUANTITY
1

N R R



A8 - SHOCK ABSORBERS

@ — ~ —3
S.NO. PART CODE DESCRIPTION QUANTITY
A8-1 33300-1166-000065 REAR SHOCK ABSORBER, L/R 2
A8-2 34200-1160-C60071 FRONT SHOCK ABSORBER, R 1
A8-3 34100-1160-C60071 FRONT SHOCK ABSORBER, L 1



A9 - SEAT/REAR CARRIER

S.NO. PART CODE DESCRIPTION QUANTITY
A9-1  42120-1160-CLO065 REAR CARRIER 1
A9-2  41100-1160-CB08 SEAT 1

10



A10 - AIR CLEANER ASSY

S.NO. PART CODE DESCRIPTION QUANTITY
A10-1 16100-1984-C000 AIR CLEANER ASSY 1
A10-2 16101-1984-0000 AIR FILTER 1

11



S.NO.
All-1
All-2
Al1-3
All-4

— -

PART CODE
32100-1160-000065
32101-1160-0000
32420-1166-0000
32410-1160-0000

A1l - FOOT REST ASSY

DESCRIPTION

FRONT FOOTREST

RUBBER, FRONT FOOT REST
REAR FOOT REST ASSY, R
REAR FOOT REST ASSY, L

12

QUANTITY
1

2
1
1



A12 - MUFFLER ASSY

S.NO. PART CODE DESCRIPTION

Al12-1 18000-1160-CW0066 MUFFLER WITHOUT COVER
Al2-2  18040-1160-C4000G MUFFLER COVER

Al12-3  18000-1160-C9000G MUFFLER ASSY

Al2-4  18030-1160-0000 GASKET, MUFFLER INLET

13

O

QUANTITY
1

1
1
1



A13 - BRAKE ASSY

S |

— 6

%]
o]

| -

S.NO. PART CODE DESCRIPTION QUANTITY
A13-1 53001-1160-C000 DISC PLATE, FRONT DISC BRAKE 1
A13-2  53000-1160-C000 FRONT BRAKE ASSY 1
A13-3  72309-1160-C000 CALIPER ASSY, FRONT DISC BRAKE 1
A13-4  53012-1160-0000 BRAKE PAD, FRONT DISC BRAKE 1
A13-5 53013-1160-C100 FRONT BRAKE LEVER 1
A13-6  53014-1160-C40071 UPPER PUMP, FRONT DISC BRAKE 1
A13-7 53002-1160-0000 BRAKE OIL PIPE, FRONT DISC BRAKE 1
A13-8 54200-1160-C50066 REAR BRAKE PANEL 1
A13-9  54204-1160-C000 BRAKE SHOE ASSY 1
A13-10 52200-1691-00000C REAR BRAKE ROD 1
Al13-11 52100-1160-00000G REAR BRAKE PEDAL 1

14



S.NO.
Al4-1
Al4-2
Al4-3
Al4-4
Al4-5
Al4-6
Al4-7
Al4-8
Al4-9
Al14-10
Al4-11

PART CODE

35200-1691-000065
35011-1160-00000C
35012-1160-00000C
35281-1160-00000C
21200-1160-01000G
24400-1160-01000G
32200-1160-010065
32203-1160-00000C
32281-1160-00000C
35120-1160-000071
35130-1160-000071

——N

.1"--—u;,.;|

DESCRIPTION

REAR FORK

CHAIN ADJUSTER, L
CHAIN ADJUSTER, R
AXLE, REAR FORK
KICK STARTER
PEDAL GEAR CHANGE
MAIN STAND

HOOK, MAIN STAND
AXLE, MAIN STAND
LOWER CHAIN CASE
UPPER CHAIN CASE

15

A14 - OTHER SHEET METAL AND TUBULAR PARTS

9

E——D . e

QUANTITY
1

PR RRRRRRRR



S.NO.
Al4-12
Al14-13
Al4-14
A14-15
Al4-16
Al14-17
Al14-18
Al14-19
A14-20
Al4-21
Al14-22

— 12

HA—18

PART CODE
32130-1160-010065
71130-1160-C700
71140-1160-C700
71162-1160-010065
72612-1160-010065
17191-1160-00000C
82291-1160-000065
63218-1160-C20065
63106-1160-000066
63218-1160-000065
63204-1160-C3000C

A14 - OTHER SHEET METAL AND TUBULAR PARTS

DESCRIPTION

SIDE STAND

BRACKET HEADLIGHT, L
BRACKET HEADLIGHT, R
BRACKET, FRONT FORK LABEL
CLIP, CLUTCH CABLE

CLAMP, WIRE HARNESS
BRACKET, START RELAY

INNER BRACKET, REAR FENDER
BRACKET , FRONT FENDER
BRACKET UPPER, REAR FENDER
BRACKET, REAR SPLASH GUARD

16

QUANTITY
1

PR RRRRRRRR



S.NO.
Al15-1
A15-2
A15-3
Al15-4
A15-5
Al15-6

PART CODE
51103-1160-C400
51104-1160-0100
51120-1160-C10066
51181-1160-00000C
51102-1160-03000C
87330-1160-000065

A15 - WHEEL ASSY

OOD.

DESCRIPTION

FRONT TYRE

FRONT TUBE

FRONT ALLOY WHEEL
AXLE, FRONT WHEEL

COLLAR, FRONT AXLE
GEAR, SPEEDOMETER

17

QUANTITY
1

[ =



S.NO.
A15-7
A15-8
A15-9
A15-10
A15-11
A15-12
A15-13
Al15-14
A15-15
A15-16
A15-17
A15-18

PART CODE
51203-1160-C600
51204-1160-0100
51220-1160-CC0066
51281-1160-00000C
51202-1160-01000C
51201-1160-01000C
55100-1160-010066
55007-1160-00000C
55008-1160-00000C
55002-1160-C2000C
26400-428H-0102
51218-1160-C000

A15 - WHEEL ASSY

DESCRIPTION

REAR TYRE

REAR TUBE

REAR ALLOY WHEEL

AXLE, REAR WHEEL

COLLAR R, REAR AXLE

COLLAR L, REAR AXLE

BUFFER

LOCK CLIP

INNER COLLAR, REAR SPROCKET
REAR SPROCKET

CHAIN

CUSHION RUBBER, REAR WHEEL

18

17

—@P

QUANTITY
1

DR RPRRLRNRRRLRRRER



A16 - CONTROL CABLES

T

S.NO. PART CODE DESCRIPTION QUANTITY
Al6-1 87300-1160-CA000C SPEEDOMETER CABLE 1
Al6-2  72400-1160-C100 THROTTLE CABLE 1
Al6-3 72600-1160-C4000C CLUTCH CABLE 1

19



A17 - SPRINGS

e e g
e
ISR IO T B T
OO R TR TR

2
3 I
R E— -m_ = H_‘:‘] :1I||:|.:||:|.,|‘,I-I|II”L =—'j
S.NO. PART CODE DESCRIPTION QUANTITY
Al17-1 32102-1160-00000C SPRING, SIDE STAND 1
Al7-2  52105-1691-00000C SPRING, REAR BRAKE PEDAL 1
Al7-3  72802-1160-00000C SPRING, REAR BRAKE SWITCH 1
Al17-4  32202-1160-00000C SPRING, MAIN STAND 1

20



S.NO.
A18-1
Al18-2
A18-3
A18-4

PART CODE

17100-1160-C800
15800-1008-0084
61150-1160-0000
61180-0000-0300

A18 - CARBURETOR/FUEL COCK

DESCRIPTION
CARBURETOR
AIR INTAKE PIPE
FUEL COCK
FUEL FILTER

21

QUANTITY
1

1
1
1



A19 - LOCK SET

S.NO. PART CODE DESCRIPTION QUANTITY
A19-1 07002-1160-CA06 LOCK SET 1

22



S.NO.
A20-1
A20-2

A20 - BATTERY

iy T
12N6.5-3A
AANAEPIERE TEHMOW MY
M | £
PART CODE DESCRIPTION
BATTERY

83200-1160-C000
83210-1160-0000

BAND, BATTERY

23

F

2
_

-

QUANTITY
1

1



S.NO.
A21-1
A21-2
A21-3
A21-4
A21-5
A21-6
A21-7
A21-8
A21-9
A21-10
A21-11

| —
| e —

PART CODE
613140100ZPT0O0000
61300-0000-0100
63768-1219-0000
85851-1160-0000
71169-1160-0000
71168-1160-0000
61111-1923-0000
61119-1923-0200
63346-1166-0100
31106-1160-0100
16115-1160-0000

A21 - RUBBER PARTS

[ 1]
000
000
8 |||
g9 8 3
DESCRIPTION
FUEL PIPE
SPILL PIPE

RUBBER BUSH, FRONT FENDER

SIDE REFLECTOR HOLDER

UPPER RUBBER RING, HEADLAMP BRACKET PIPE
LOWER RUBBER RING, HEADLAMP BRACKET PIPE
FUEL TANK FRONT CUSHION RUBBER

FUEL TANK REAR CUSHION RUBBER

RUBBER BUSH, SIDE COVERS

RUBBER BUSH, SEAT

RUBBER BUSH, AIR CLEANER

24

QUANTITY
2

WNOFRLPNNNNAPR



S.NO.
A21-12
A21-13
A21-14
A21-15
A21-16
A21-17
A21-18
A21-19
A21-20
A21-21
A21-22

12 12

PART CODE

63233-1160-0000
63235-1160-0000
32204-1160-0000
72221-1160-0000
52111-1219-0000
71171-1160-C0O00
35001-1160-0000
35121-1160-0000
63111-1984-0000
63111-1256-0000
61119-1160-0000

A21 - RUBBER PARTS

T

13 13

DESCRIPTION

RUBBER BUSH, REAR FENDER
RUBBER BUSH, REAR FENDER
MAIN STAND RUBBER STOPPER
CLUTCH CABLE COVER

RUBBER BUSH, REAR BRAKE PEDAL
RUBBER BUSH, FRONT FORK LABEL
CHAIN GUIDE

ACCESS HOLE COVER

GROMMET, SPEEDOMETER CABLE
GROMMET, BRAKE OIL PIPE

REAR RUBBER BUSH, FUEL TANK

25

20

QUANTITY
2

PR RRRNRRRN



A22 - TOOLS

S.NO. PART CODE DESCRIPTION QUANTITY
A22-1 06000-0000-C600 TOOLKIT 1

26



ASSY NO. PART NO.

Al
Al
Al
Al
Al
A2
A3
A4
A4
A5
A5
A5
A5
A6
A6
A6
A7
A7
A7
A7
A7
A8
A8
A8
A9
A9
Al10
All
Al2
Al2

B057890010011270C
B057890008007070C
B061870108000060C
B057890008009070C
B061870210000060C
B090741710003570C
B057890006003570G
B057890006002070C
B061770106000060C
B057830006001270C
B057890006001670C
B008180005002020C
B0009701050000K0C
B057890008003070C
9A113-1050-01470L

B061770005000060C
B057890006002570C
B057890006003070C
B057890006001670C
B061770106000060C
B090740006001270C
B009230010000060G
B0009600100280K0C
91301-0120-28020C

B057890008001670C
B057890008009070C
B057890006002070C
B090741708002570C
B061700008000060C
B000930008000000C

A23 - FASTENERS

DESCRIPTION
BOLT M10x1.25x112
BOLT M8x70
NUT M8
BOLT M8x90
NUT M10x1.25
HEXAGON BOLT AND WASHER COMBINATION M8x20
BOLT M6x35
BOLT M6x20
NUT M6
BOLT M6x12
BOLT M6x16
SCREW M5x20
FLAT WASHER ®5
BOLT M8x30
CROSS PAN HEAD SCREW M5x14
NUT M5
BOLT M6x25
BOLT M6x30
BOLT M6x16
NUT M6
CROSS PAN HEAD COMBINED SCREW M6x16
CAP NUT M10x1.25
FLAT WASHER ®10-28x2
FLAT WASHER ©12x®28-2
BOLT M8x20
BOLT M8x90
BOLT M6x20
HEXAGON BOLT AND WASHER COMBINATION M8x20
NUT M8
SPRING WASHER ®8
27

QUANTITY
2

NNPUOUONNDEEDMWOUONNNERRPEPNNWWWOONNNNWO



ASSY NO. PART NO.

Al2
Al2
Al2
Al3
Al4
Al4
Al4
Al4
Al4
Al4
Al4
Al4
Al4
Al4
A15
A15
A15
A18
A18
A18
A19
A19
A19

B0009701080000K0C
B009230006001730G
91301-0130-24020C

B057890008003070C
B057830006000870C
B0009701060000K0C
B061700005000060C
B008180005001620C
B000910003003000C
91301-0170-24020C

B057830008002570C
B057830006002070C
B057890006001670C
B061770106000060C
B057820008003870C
B061870108000060C
B061700012000060C
B057830006002070C
B061700006000060C
B0009701060000K0C
B008180006001020C
B057890006001670C
B061770106000060C

A23 - FASTENERS

DESCRIPTION

FLAT WASHER ®©8

CAP NUT M6x17

FLAT WASHER ©13x®24-2
BOLT M8x30

BOLT M6x8

FLAT WASHER ®©6

NUT M5

SCREW M5x10

COTTER PIN 3.0x30

FLAT WASHER ©17x®24-2
BOLT M8x25

BOLT M6x20

BOLT M6x16

NUT M6

BOLT M8x38

CHAIN WHEEL SIDE NUT M8
HEXAGON NUT M12x1.25 1
BOLT M6x20

NUT M6

FLAT WASHER ®©6

SCREW M6x10

BOLT M6x16

NUT M6

28

QUANTITY
2

NNBNNNRABRMNRPRRPRPRRNRPRROAAMNRN



www.raybarmotorcycles.com

€ /raybarmoto



